*Red Loctite and welding is required* VERSION 1.7

*Front driveshaft is lengthened 1.75” Read the instructi d
ead the instructions an

*A 1/4-220 and 3/8-24 tap, 13/64”,
21/64”, and 7/16” drill bits required*

inspect contents of the

shipment before beginning

any installation steps

2686 Highway 92 - Oskaloosa, IA 52377
Phone: 641.673.0468 - Fax: 641.673.4168
www.kelderman.com

2017+ Ford F-290/F-390 4x4

10-12” Front Lift Kit
Install IIISII‘IIGIIIIIIS




1.) Measure the pinion angle on the bottom of the differential. Make sure to record the measure-
ment here . Once the kit is installed, it is required to put the axle back to this measurement.
This will keep the correct caster and camber. REMOVE THE FRONT DRIVESHAFT AND HAVE IT
LENGTHENED 1 3/4”.

2.) Remove the transmission skid plate and remove the rear driveshaft. Disconnect the front sway
bar end links and remove the front sway bar. Place a jack under the differential and lift the truck
until the wheels are 4-5” off the ground. Place a jack stand on each side of the frame under the
radiator support.

3.) Remove the wheels, shocks, steering arm, pitman arm, track bar, pan hard bar and factory steer-
ing stabilizer shock. You will need an air hammer to press the passenger side ball joint up and out of
the axle. Lower the jack and remove the coil springs (they should have some tension on them).
Remove the cup on top of the axle that held the bottom of the coil in place, as well as the 8mm bolts
that hold the ABS wire in place. Remove the upper brake line bolt that holds the brake hose located
by the rear side of upper coil bucket.

4.) Remove the factory front trailing
arms. Remove the yellow bump stop
and remove the bolt that held the
mounting cup in place. These will not
be reused.

5.) Install the Sway Bar Drop Brackets
(# 69109-DS and 69110-PS). Use the
factory bolts that go into the frame.

Do not install the sway bar yet.
It will be installed in step 16




6.) Locate the upper air bag mounts (#69090-DS & 69094-PS) and remote reservoir mounts
(#10003917-DS and 10003918-PS). Before installing upper bag mounts, you will need to grind/sand
down weld edge of inner plates. Failure to do so will cause the air bag to rub against the edge at full
droop, cutting a hole in the air bag. The top will fasten to the upper coil mounting brackets with (2)
3/87-24 x 1-1/2” bolts. Drill (2) 7/16” holes in the upper parts of the spring bucket. NOTE: If your up-
per has 3 holes in the top, do not drill the rear hole. When drilling, make sure not to drill into
any wires or modules that are located above the spring perch. The lower (2) bolts will fasten to

the side wall of the frame. These holes will need to be drilled with a 21/64” drill bit and threaded with
a 3/8-24 tap.

Ty

Grind/Sand down welded edge
to avoid cutting hole in air bag
from sharp edge, during full
droop of bag.

Drill these holes to 7/16”

Reservoir shock mount fastens between
the upper air bag mount and spring
bucket The long ear of the reservoir
mount goes forward.

Drill these holes to
21/64” and thread
with 3/8”-24 tap




Drivers side pictured

MEM HO. | PART HUMBER DESCRIPTICH QY
Assembilies
| 10003917 Adgarriby - [DE] Raplar Shock Retvar Brockel 1
Weldmenis
2 &FE5T Weldmend - |D5) Upper Frame/Bag Mound 1
Parts
3 584 Plale - | dgo - Bound Paind Plabe 1
Purchased Parls
4 BOO12-ER TR Firedfona 8579 1
3 BOCaY Straight Male Cannecion Tube 378" x 1/4-18 NPT 1
Hardware
2 12032 Boll - 1/ 713K 4 1/ Gi5 1
T 12213 Boll - 3/E-24x ] 1/4™ &8 2
B 12217 Bolt - 39E°-24 X 1.5 Gr -8 YL 2
¥ 13003 & Fal Washer ]
10 1 3004 112 Flod Wexheesr 1
11 13008 34" Flod W enher 1
12 13024 112 Flod Wexheesr 1
13 1 3044 3ol Lock Washer - 308 - Y1 2
14 13050 143 Lock Wether 2
5 1 3054 34 Lock Washer 1
1& 13144 Hex Mul - /213 - &5 1
17 131 42 Hex MHul - 3/8%20 Gi. 8 Y 2
18 13208 Jarm Hul - 3414 - GRS - I - [RHT) 1
1% 1 4042 FLAT WASHER - SAE - #10 2
20 1 407D HEX MWUT - #10-24 - 35 2
21 | A0BE SPLT LOCE 'WASHER - #1100 - 55 2

=0 W =) S T
PO Sggmmitry - (D3] Uppee Brame/Bag Maound - _.u.ﬁ.&
L PECUECT: 30 TF Fand F250/ 350 Pickop SN0
. +H02 DO
r . B epre——— DAT: BT 10N SHEET 1 OF 1




7.) Remove the factory pitman arm and install the dropped pitman arm provided (FA 450). Torque to
275 Ib./ft. Reconnect the steering arm and make sure to reinstall the cotter pin and nut cover. You

will rotate the steering arm ball joint 180 degrees NOTE: You will need to re-torque the pitman
arm at 400 miles.

8.) Install the pan hard bar drop bracket (Part # 4701). Use the factory bolts and nut tabs to fasten
into the bottom of the frame. Use the 3 bolt flange and factory nuts to fasten into the engine cross
member. Torque these bolts to 135 ft./Ibs. (You will install the track bar later on in step 15). NOTE:

The Panhard bar upper heim has been converted to a johnny joint and is different than the red one
pictured below




TEsA MO FART MHLUSEBER DESCRIFTION Qm
Weldmenis
1 0007401 Weldmenl - Pankfvrd Bar Drop [4.417) - (3047 Ball)
Hardware
2 1 2533 Boll - 3/4%-14x 4 1/ GRE
3 1 3078 Wiasher - 374 - Flol SAE Washer 2
4 13138 Lack Ml - 37418 Gi. BYI 1
A foroncameasc| 130 | specsimos seight = e
N, pasnLaFTCE
LBELS sncurios Azssmiby - Fonhord Bor Dvop
T T |51 R hord F256) 298 Fickup - 10- 13 L8 &-Link feast
.,_.n_m_m_n-uu.._n_u SETRTEETE = h -
FLAC L 4173
e | e CHAeIGE DSC BT i BT ag- g foctce) 1 oy DAIT B f2e | SHEET 1 OF 1




9.) Place a jack under the transmission. Remove the transmission cross member.

10.) Remove the transfer case from the back of the transmission. Locate the indexing plate (Part #
70536) and studs.

11.) The indexing plate installs to the back of the transmission with the four M10 x 35 Allen head
bolts. Use red Loctite and torque these bolts to 30 ft./Ibs.

10mm x 60 bolts fasten transfer case to indexing plate and transmission

Blue = 5) 3/8” studs

USE RED LOCTITE
Yellow =7) M10 x 65 bolts ON ALL THE BOLTS
AND STUDS.



Part # 70536




12.) Install the transmission to the indexing plate with the seven 10mm x 65 bolts. Torque these
bolts to 30ft/Ibs. Use red Loctite.
13.) Once the indexing plate is installed, locate the wedge (part # 69100) and install on the bottom

of the transfer case with the factory bolts.. Install the factory rubber mount to the bottom of the
wedge. NOTE: YOU WILL HAVE TO CUT THE LAST FEW THREADS OFF THE STUD THAT

HITS THE WEDGE.




PART Default H H
ITEM NO.| \ SR DESCRIPTION 2| Side Plate Cover Installation/Hardware
35 F2196A537 1/4°-20 x 1/2° 55 Socket Head Cap Screw 8
38 100038464 Washer - 1/4" Q.D. 4625" g
37 13307 SCREW-HCS- 31-24X1 00-GRE-YZ 4
38 13021 WASHER-FLTSAE- 31- 34X 69-14-Y1 4
37 13004 1/2" Flat Washer g
40 13144 1/2"-20 Hex MNut Gr.8 4
41 12007 Bolt - 1/2%-20 x 1.50" Gr.8 4

D_m._|>_ _| > Drill and fap should take place inside
mo \D/_l_m ._ : @ these pre-existing frame holes.

1. Mark for the two bolts on the top front that will
be drilled and tapped, by fastening the side plate
bracket fo the transmission crossmember and the
side plate to the side plate bracket.

2. Once holes are marked Drill and tap for 5/16"-18
bolts in frame as the above picture shows.

3. Repeat all steps for driver side.

10



12. Locate the crossmember (Part # 69121) and the upper control arm mounts (Part # 69116) and
side badge mounts. Use the exploded diagram on the previous page for the cover plate instruc-
tions. The crossmember bolts into the original factory crossmember location with the factory bolts.
You will need to drill two 1/2” holes in the bottom of the frame flange. Use the crossmember to mark
your holes. Insert the four 1/2 x 1 1/2” bolts and torque to 85 ft./Ibs. Torque the factory bolts to 85 ft./

Ibs.




13.) The upper control arm mounts fasten into the OEM trailing arm mounts with (2) 3/4 x 5” bolts.
They also fasten to the crossmember with four 1/2 x 1 1/2” bolts. Torque the 3/4” bolts to 175 ft./Ibs.
and the 1/2” bolts to 85 ft./Ibs. Fasten the rubber transfer case mount to the crossmember with the

factory nuts. Torque to 30 ft./Ibs.




14.) Locate the trailing arms. Adjust the upper trailing arms (Part # 52127) so there is 21 1/8” be-
tween the back knuckle and the front jam nut. Adjust the bottom trailing arm (Part # 52136) to 31
5/8”. Use the 7/8 x 5” bolts to fasten the lower trailing arm into the crossmember. Use the 7/8 x 6”
bolt to fasten the upper trailing arm into the upper rear mount. The upper knuckle needs uses a
3/16” spacer on the inside of the knuckle between the crossmember to take up the gap.

Use the M18 x 130 bolts to fasten the fabricated knuckles into the axle.

NOTE: Make sure the gussets on the fabricated knuckles are facing each other (shown on Page
11). The measurements provided should get you very close to the measurement needed at final in-
stall. Final adjustments will likely be needed once installation is complete.

13



Pinch bolts shown on the lower side

of the cast trailing arm knuckle.




15.) Locate the lower bag mounts (Part # 69132DS and 69144PS) and the crossmember
(Part # 69097).The lower bag mounts fasten to the axle with the M14 x 25 bolt and into the factory
shock mount with the factory shock bolt. You will also have to drill the axle for a 3/8” bolt.

There are two holes in each lower air bag mount. You will use the hole closest to the tire on the
passenger side and the hole furthest away from the tire on the drivers side. The crossmember fas-
tens in between the lower air bag mounts with two 1/2 x 1 1/2” bolts on each side.

It works best to put the crossmember in-between the lower bag mounts before you tighten the bolts
on the lower bag mounts. Torque the 3/8” bolt to 35 ft./Ibs. and the 14mm to 55 ft./Ibs. and the 1/2”

bolts to 85 ft./Ibs.

Passenger side uses hole closest to the tire. Opposite of the drivers side.

15



16.) Locate the provided track bar (Part # 69448) and the lower pan hard bar mount (Part # 69447).
The lower pan hard bar mount fastens on the passenger side where the factory track bar mounted.
Use the 3/4 x 3 1/4” bolt to fasten the machined bracket into the axle. Make sure it has a slight twist
to it. It needs to be about 3 degrees towards the front of the truck. It should face (line up) with the
pan hard bard drop. Torque to 175ft./lbs. THE LOWER PANHARD BAR MOUNT MUST BE WELD-
ED TO THE AXLE. LOOK AT PICTURE ON PAGE 14.

Lower track bar mount
You will need to grind some of

the axle brace for clearance for
lock nut here. Make sure you
grind before you insert the lower
tack bar mount.

N slight angle

Make sure to grind a 1/8” extra
away from the lock nut for clear-
ance for a couple threads on the
bolt.

16



17.) Grind the bottom of the lower pan hard bar mount and the axle where they meet. Weld the lower
pan hard bar mount to the axle. Weld as far around as you can reach.

Lower pan hard bar
A 6unt welded to axle

17



18.) Locate the air bags (Part # 80012-8979). They fasten to the upper air bag mounts with the 1/2
and 3/4” washers and nuts. Torque these bolts to 35 ft./Ibs. The bottom of the air bag fastens to the
lower bag mount with the 1/2 x 4 1/2” bolts. Torque this bolt to 35 ft./Ibs. Do not install the shocks
until step 21.

18



19.) Install the new longer front end links (Part # 69420). Locate the front sway bar (Part # 80140)
and install the sway bar to the previously installed sway bar drop brackets.




20.) Locate the brake line extensions. They attach to the frame (shown below). The bottom attaches
to the front of the lower air bag mount with the 1/4 x 1 1/4” bolt. Install and bleed the brake lines.

21.) Locate the front shocks and install. You will want to make sure there is clearance on the shocks
when the install is complete when running the system all the way up and down.

20



22.) Locate the steering stabilizer kit (part # 16970). Remove the middle two bolts on the passen-
ger side of the differential cover. Locate Part # 16005 and place it on the front side of the axle. Use
the bolts that you removed from the differential cover to fasten the right side of the bracket to the dif-
ferential cover. Use four 7/16” x 1 1/2” bolts to fasten it to the backing clamp (Part # 16608). Locate
the shock end mounts (Part # 69355PS and #69356DS) and fasten them to the pinch bolts on the
drag link.

23.) Locate the steering stabilizer shocks. Use the 1/2 x 3” bolts to fasten the shocks to the center
bracket with the shock strap (Part # 20227). Use the 1/2 x 2 1/2” bolts to fasten the shock end
mounts to the other end of the shocks. On the drivers side, when installing the outer shock mount,
be sure to insert the 5/16” bolts from front of the truck to back for clearance on the shock. If the
bolts are not inserted front to back, it is required to cut the excess threads off the bolt.

21



Drivers side pictured

Passenger side

. qun.. - M| Make sure to weld the IONET T

hard bar mount to axle here v

22



24.) If the trailing arms and pan hard bar are set to the measurements provided earlier in the
instructions, the axle should be good to go. If some fine tuning is needed to get the original pinion
angle, adjust the axle until it is centered in the wheel well and squared up with the rear axle.

At ride height, the bag should measure around 12” tall. The airbag will be nearly straight up and
down. Adjust the axle so it is centered in the wheel well while keeping the pinion angle correct. Once
the rear kit has been installed, measure from the front side of the rear axle to the kingpin on the front
axle. Make sure the measurement is within 1/8” on each side.

23



25.) Locate two of the Hadley ride height sensors (if equipped). They will mount to the side of the
frame with the 1/2 x 1” bolts. You will need to drill two holes in the frame with a 13/64” drill bit and
then tap the holes 1/4-20. Use the picture below for reference.

26.) Make sure the holes for the sensor are straight up and down from each other. The sensor

should have the arm straight out when the air bags are at 12” (ride height). Once the sensor holes
are tapped, fasten the sensor to the frame. Locate the collars and place them on the upper trailing
arm about 1/4” from the jam nut. Adjust the sensor linkage to be 13 3/4” long. There is a little wire
clip on the linkage end. Pull the retaining clip out, push over the ball and reinstall the retaining clip.

24



27.) The front bag measurement should be between 10.5-12” when at the designed ride height.
Measurements should be taken between the airbag mounting surfaces as shown above. All the
measurements for the trailing arms in these instructions are for a bag at 12” tall.

25



26

TEM MO, |PART MUMBER DESCRIPTION Qny.

| 10009418 | Assemniby - [D5) m,.._.._n____, wn_ume _rﬂﬂﬂ”m__ - |6-87) |8-107) [10- |

9 10009417 Assemiby - [P5) m___,_.n_.“ Wﬂﬂmﬁmﬂ.ﬂﬂﬂm. - [6-87 (8-107) (10 |

2 100095464 Assamiby - (D5) Lower Axte/Bag Mount - 10- 127 Lift 1

4 10009571 Assembly - [PS) Lower Asde/Bag Mount - 10-12° Lift I

5 10009558 Asamibly - (DS) Upper Framea/Bog Mount 1

& 10009541 Assamiby - (P5) Upper Frama/Bag Mount - 10-12° Lift 1

) 1000507 Assemiby - (D5) Drop Crossmemiber Soil Ponel | |

B 10009504 Assemiby - (PS) Drop Crossmeamber Sail Poned [

9 10007428 Agssamibly - Trorslercose Mounting Braocke! - Wedpe 1

10 10007501 Assemiby - Upper Trading Arm Mount 2
11 1110% Assembly - Trailing Arm Knuckle 4

12 18478 Assembly - Cast Knuckle 10004 4

13 49537 Assamibly - Lower Panhard Bar Mount 1

14 10007 408 Assamiby - Panhard Bor Drop [4.417) - [3/47 Bolt) 1

15 10007409 Assemiby - Adpstable PHB - 347 Tube Length 1

14 10004732 Assembly - 37,507 Indexing Ring 1

17 51742 Assembly - 15-1/2° CTC Height Confrol Ball End Linkoge Red| 2

18 49170 Assemily - Dual Steering Stabiizer 1

17 AY0R7 Waldmeant - Front Axde Crossmeamber Support |
20 . 9121 Weldment - Trorsfercose Crossmember , I

21 49470 &" Swaory Bar End Link - Ball Joint Ends 2
2 52127 27 Trailing Arm Bor 2
23 52134 34" Trailing Arm Bor 2
24 BOOT2 Fitrman Arm #FA450 I
25 1139-180KLD 1 13%9-180 Swoay Bor 1
24 BO140 4139-180 Swoary Bor Bushing Kit 1.5 2
i) 28478 Plate - 1/4" - |[PHB] Crossmember Spacer [3/4" Bolt) 1
28 18747 CRR-1"0D x 562" ID x ¥ Long - Bushing 1
o 50737 CRR - 2-1/4° OD x 7/8° ID x 1/ 4" Long Spocer Bushing I
30 10003380 Purchased Parls - Raplor Shocks 2
® - B oo s ] 150 | approsrole weiont - B335 e
PG BC T [PATL SPECS |
niEs | 10-T2 N (Froe]
R
,E.u._Mw.__p_.wHE Feoecr 2017 P250-350 Fickup
E,.....hw,...m,._w__mﬁ rar ek KLM-68012 TR
REV | ECH CHAMDE DESCRPTION T Dan Uag b 5k BT NP oate a0 | mren e SHEET 1 OF 3




